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Esenyurt Firuzkdy Bulvart No:29 34325 Avcilar
Istanbul/ TURKIYE
TEST REPORT
DENEY RAPORU
AB-0583-T
24001971
01-24

Customer name:
Address:
Buyer name:

Contact Person:
Order No:

Article No:

Name and identity of test item:

The date of receipt of test item:

Re-submitted/re-confirmation
date:

Date of test:

Remarks:

Sampling:

End-Use:

Care Label:

Number of pages of the report:

COSHEN TEMEL DEVRIM ULKU

HASANPASA MAH. NABIZADE SK. NO :17A KADIKOY ISTANBUL TURKIYE

TEMEL DEVRIM ULKU

Grey designed Toddler Carrier. ( Cloimed to be :Cocuk Tagiyic1 200gr GREY Organic
Cotton).

22.01.2024

22.01.2024-30.01.2024

The results given in this report belong to the received sample by vendor.
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The Turkish Accreditation Agency (TURKAK) is signatory to the multilateral agreements of the European co-
operation for the Accreditation (EA) and of the International Laboratory Accreditation (ILAC) for the Mutual

recognition of test reports.

EKOTEKS LABORATUVAR ve GOZETIM HIZMETLERI A.S. accredited by TURKAK under registration number
[AB-0583-T] for 1SO 17025:2017 as test laboratory.

The test and/or measurement results, the uncertainties (if applicable) with confidence probability and test methods
are given on the following pages which are part of this report.

Seal Date
30.01.2024

Customer Representative
Zahide TAPAN

Head of Testing Laboratory
Sevim A. RAZAK
30.01.2024

This report shall not be reproduced other than in full except with the permission of the laboratory.
Testing reports without signature and seal are not valid.
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EKOTEKS LABORATUVAR ve GOZETIM

HIZMETLERI A.S.
AB-0583-T
24001971
01-24
REQUIRED TESTS EVALUATION COMMENTS
PHYSICAL TESTS
Safety Of Toys-Part 2: Flammability ? P
ECOLOGY TESTS

Migration Of Certain Elements®

Cadmium (Cd) ©®

Carcinogenic&Allergenic Dystuffs @

T©|(T0|T|TO

Determination Of Phthalates®

P: Pass
F: Fail
R: Refer to retailer technologist.

(MThese test results were evaluated according to oekex-textile limit values.

@ The test results were evaluated according to the harmonized standards of the Toy Safety Regulation
(04.10.2016 Official Gazette: 29847) and the Regulation (EN 71-3 /EN 71-2).

®)Test results were evaluated according to “Registration, Evaluation, Authorisation and Restriction of
Chemicals” Legislation limit values dated on 23.06.2017 and No: 30105.

Gen.f136-2/04

REMARK: Original samples are kept for 3 months and all technical records are kept for 5 years unless otherwise specified.If requested,
measurement uncertainty will be reported. But unless otherwise specified, measurement uncertainty is not considered while stating compliance
with specification or limit values The reported uncertainty is based on a standard uncertainty multiplied by a coverage factor k=2, providing a
level of confidence of approximately 95 %. The declaration of conformity was given in accordance with the Simple Acceptance Decision Rule.
(without considering the level of confidence and measurement uncertainty , evaluation of suitability or non-conformity based on whether the test
result obtained is only within the specified limits) Tests marked (*) in this report are not included in the accreditation schedule.

This report shall not be reproduced other than in full except with the permission of the laboratory.
Testing reports without signature and seal are not valid.
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ISO/IEC 17025:2017

Test Report

Report No.: R240507 Rev.2
Date: 06/11/2024
Sample Received: 06/03/2024

CUSTOMER: ATTENTION:
Coshen Temel Devrim Ulku
Hasanpasa mah Nabizade sk

no 17

Kadikoy, Istanbul

Tested Samples
The following merchandise was (were) submitted and identified by the client as:
Name of Product: Toddler Hip Sling Carrier
Age Grading: 9 - 48 Months (20 - 44lbs)
SKU: CTC2010

Results and Conclusions

See Results in Appendix |

Notes & Failure Note(s) in Appendix Il

Components as-received in Appendix Il

Photo(s) of samples as-received in Appendix IV

Revision 1 Date & Note: 12/10/2024 Customer submitted new sample for retesting.
Revision 2 Date & Note: 12/20/2024 Customer submitted new sample for retesting.

SIGNED FOR THE COMPANY BY:

%37 (Lpecnirr)

William M. Baumann
Laboratory Director

REPORT PREPARED BY:

W/ =7~ [APPROVED
By Elizabeth Jesionowski at 10:26 am, Dec 20, 2024

Elizabeth Jesionowski
Production Manager

This report is issued by AM Testing & Services Inc. AM Testing & Services Inc.’s responsibility is limited to proven negligence and will in no case be more
than the amount of the testing fees. Except by special arrangement, samples are not retained by AM Testing & Services Inc. for more than 30 days, and are
the property of AM Testing & Services Inc. The results shown on this test report refer only to the sample(s) tested unless otherwise stated, under the
conditions agreed upon. The test report applies to samples as-received. Anyone relying on this report should understand all of the details of the
engagement. Conformance accepted based upon simple acceptance. The name, seals, marks nor insignia of AM Testing & Services Inc. may not be used in
any advertising or promotional materials without the prior written approval of AM Testing & Services Inc. The test report cannot be reproduced, except in
full, without prior written permission of AM Testing & Services Inc. Measurement uncertainty available upon request where applicable.

AM Testing & Services

24451 Sandhill Blvd @ Punta Gorda, FL 33983 e Telephone: 708-907-5252 @ amtesting.com
R240507 Rev.2  Date: 06/11/2024 Page 1 of 20



Elizabeth Jesionowski
Approved


ISO/IEC 17025:2017

®
(AW Testing  ecamim

Conclusion: The submitted samples were tested under the following requirements that have
been requested by the customer.

Appendix |
Requirements Results
ASTM F2236-14 / 16 CFR 1226 — Soft Infant Carriers Pass
ASTM F2236-16a — Soft Infant Carriers Pass
16 CFR 1500 — Use and Abuse Testing Pass
16 CFR 1501 — Small Parts Testing Pass
16 CFR 1610 — Flammability Pass
CPSA Section 14(a)(5) / CPSIA Section 103 — Tracking Label Pass
19 CFR 134 — Country of Origin Pass
16 CFR 1130 — Consumer Registration Card Pass
CPSIA Section 101; 15 USC 1278a — Total Lead in Substrates Pass
CPSIA Section 108; 16 CFR 1307 — Phthalates Pass
Washington / Maine — Phthalate Pass
California Prop. 65 — Phthalates Complies?
California Prop. 65 — Lead and Cadmium Complies?

The test results stated in this report relate only to the item(s) tested.

Tests identified with an asterisk (+) have been subcontracted.

Note 1: Based on safe levels established by products of a similar nature.

Note 2: Product is exempt for 16 CFR 1303 Total Lead in Coatings because the test specimen does not have any coatings.
Note 3: BDL = Below Detectable Limit. / ND = None detected, less than MDL.

This report is issued by AM Testing & Services Inc. AM Testing & Services Inc.’s responsibility is limited to proven negligence and will in no case be more
than the amount of the testing fees. Except by special arrangement, samples are not retained by AM Testing & Services Inc. for more than 30 days, and are
the property of AM Testing & Services Inc. The results shown on this test report refer only to the sample(s) tested unless otherwise stated, under the
conditions agreed upon. The test report applies to samples as-received. Anyone relying on this report should understand all of the details of the
engagement. Conformance accepted based upon simple acceptance. The name, seals, marks nor insignia of AM Testing & Services Inc. may not be used in
any advertising or promotional materials without the prior written approval of AM Testing & Services Inc. The test report cannot be reproduced, except in
full, without prior written permission of AM Testing & Services Inc. Measurement uncertainty available upon request where applicable.

AM Testing & Services

24451 Sandhill Blvd @ Punta Gorda, FL 33983 e Telephone: 708-907-5252 @ amtesting.com
R240507 Rev.2 Date: 06/11/2024 Page 2 of 20
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